
MINIMANTISⅡ 

 

- 28 - 

 

 10   Parts list 

10.1  Body unit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



MINIMANTISⅡ 

 

- 29 - 

 

Body unit 

 

ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS  
ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS 

1 Main unit case 1 60031238 
With BC-6×10 

2PCS 
 33 Screw 1 6C520406 SP-4×6 

2 Pipe arm(A) 1 60031241   34 Screw 2 6C500520 SF-5×20 

3 Gear box 1 60031270 With DU bush  35 Spring pin 1 6B024026 PR-4×26 

4 Motor (DC24V) 1 61007886 
15W 5000r.p.m 

With Pinion  ★   36 Screw 3 6C520515 SP-5×15 

7 Spacer 1 61000546   37 Screw 1 6C520525 
With Nut 

SP-5×25 

8 Gear assembly 1 61001648   38 Hexagon bolt 1 6C010525 
With Nut 2PCS 

BH-5×25 

9 Bearing 1 6A030627 627ZZ  39 Spring pin 1 6B024028 PR-4×28 

10 Washer 1 60031015   40 Washer 3 6D500050 WF-5 

11 Bearing retainer 1 60031014   41 Hex,socket head screw 3 6C030510 BC-5×10 

12 Clutch lever plate 1 60031274   42 Screw 3 6C500514 SF-5×14 

13 Bearing 1 6A036001 6001ZZ   43 Screw 1 6C560515 SSS-5×15  

14 Collar 1 60031273   44 Washer 1 6D500100 WF-10 

15 Worm wheel 1 60031272   45 Nut 1 6D010100 NH-10 

16 Drive wheel shaft 1 60031271   46 Spring pin 1 6B022016 PR-2×16   

17 Bearing 1 6A036201 6201ZZ    47 Steel ball 1 60030480 TB-1/4”   

18 Casing 1 60031278   48 Screw 2 6C520512 SP-5×12 

19 Bearing retainer 1 60031311           49 Washer 2 6D500050 WF-5 

20 Drive roller 1 60031276   50 Spring pin 1 6B024024 PR-4×24 

21 Roller assembly 3 60031235 
608ZZ 
With stop ring 

      

22 Guide roller shaft 2 60031284        

23 Gear box fitting shaft 1 60031281        

24 Casing 1 60031280        

25 Spring 1 60031287        

26 Clutch lever  1 60031234        

27 Lever spring 1 60031236        

28 Clutch shaft holder 1 60031282        

29 Clutch shaft 1 60031283        

30 Taper pin 1 6B044050 PT-4×50       

31 Screw 4 6C520416 
With WS 

SP-4×16 
      

32 Screw 3 6C520223 SP-2×23       

 



MINIMANTISⅡ 

 

- 30 - 

10.2  Torch slide unit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

56 

55 



MINIMANTISⅡ 

 

- 31 - 

Torch slide unit 

ITEM 
No. 

PART NAME QTY 
STOCK 

No. 
REMARKS  

ITEM 
No. 

PART NAME QTY 
STOCK 

No. 
REMARKS 

1 Torch and holder assembly 1 60032047 
Except 
USA,KE 

 34 Crank handle 1 60032211 M8x25 

 Torch and holder assembly 1 61007865 USA only   ★  35 Crank handle 1 60030313 M8x20 

 Torch and holder assembly 1 61007866 KEonly     ★   36 Cross feed handle assembly  1 60030316  

2 Torch 1 60010401 
Except 
USA,KE    

 37 φ 50 Handle 1 60030317  

 Torch 1 60010402 USA only  38 Pinion metal 1 60030318  

 Torch 1 60010407 KE only     39 Pinion 1 60030319  

3 Tip fixing nut 1 60005020   40 Screw 1 6C541210 SS-12x10 

4 Torch holder 1 60031212   41 Wing bolt 1 6C110612 BS-6x12 

5 Collar 1 60031219   42 Screw 2 6C610425 
SP-4x25 
With Nut 

6 Spring 1 60031221   43 Wing bolt 1 6C110410 BS-4x10 

7 Lock nut 1 60031213   44 Screw 4 6C530415 
SP-4x15 
With WS     

8 Slide bar 1 60031220 ST400/LT400  45 Screw 3 6C520320 SP-3x20 

 Slide bar (1) 60032027 ST700/LT700                      46 Screw 4 6C520416 SP-4x16 

9 Angle gradation ring 1 60031222 With SS-3x5  47 Washer 4 6D500050 WF-5 

10 Upper stopper assembly 1 60031215   48 Nut 4 6D010050 NH-5 

11 Lower stopper assembly 1 60032050   49 Screw 2 6C520404 SP-4x4 

12 Stopper 2 60031216   50 Screw 4 6C520320 SP-3x20 

13 Limit shaft 2 60031217   51 Screw 2 6C520414 SP-4x14 

14 Hose hanger 1 60031218   52 Washer 1 6D500080 WF-8 

15 Guide roller holder 1 60031207 With screw  53 Spring pin 1 6B022516 PR-2.5x16 

16 Motor (DC24V) 1 61007885 15w 5000rp ★  54 Metal plug 1 6N100052 6P 

20 Gear assembly 1 60031299 1/375  55 Spring 1 60030257  

21 Bearing 1 6A030626 626ZZ       56 Washer 1 6D500060 WF-6        

22 Bearing adjusting metal 1 60031211        

23 Guide roller shaft (A) 2 60031223        

24 Guide roller assembly 4 60031225        

25 Guide roller collar 4 60031226        

26 Guide roller shaft (B) 2 60031224        

27 Saddle 2 64000150 ★       

28 Spacer 2 60031227        

29 Limit switch 2 60031268        

30 Switch cover 2 60031214        

31 Guide roller holder bracket 1 60031208 
M5x16 
With Nut 

      

32 Key 1 60030954        

33 Rotary shaft 1 60031209        

 



MINIMANTISⅡ 

 - 32 - 

10.3 GAS distributor operation plate unit 

 

 

23 

23-1 

23-2 



MINIMANTISⅡ 

 

- 33 - 

Gas distributor operation plate unit 
ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS  
ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS 

1 Solenoid valve(OX) 1 60032092 
Except 
USA,KE 

 23 Switch ass’y 1 61006769 ★ 

 Solenoid valve(OX) 1 60032093 
120V 
USA,KE 

 23-1 Switch 1 61006768 S-1A        ★ 

2 Nipple 1 60031242 Except USA  23-2 Nut for dust protector 1 60032480 S-1A only   ★ 

 Nipple 1 60031243 USA only  25 Cap for dust protector 1 60032431  

3 Elbow 1 60032046   26 Neon lamp  1 6N380009 AC100V-AC120V         

4 Nipple 1 60032021 Except USA  28 Fuse holder 1 60031286  

 Nipple 1 60032022 USA only  29 Fuse 1 60030707 1A 

5 Solenoid valve fitting plate 1 60032091   30 Printed card 1 60031289  

6 Distributor 1 60010501 
Except 
USA,KE 
 

 31 Resistor 2 60031247  

 Distributor 1 60010502 USA only  32 Relay 4 60031252 
Except 
USA,KE 
 

 Distributor 1 60010503 KE only   Relay 4 60032044 USA,KE 

7 Valve for Jet oxygen 1 60015251 Except KE   33 Printed card fitting bar 3 60032071  

 Valve for Jet oxygen 1 60015252 KE only  34 Terminal 1 60030656 4P 

8 Valve for Preheat oxygen 1 60015255 Except KE   35 Metal socket 1 6N100054 6P 

 Valve for Preheat oxygen 1 60015258 KE only  36 Metal socket 1 6N100061 3P 

9 Valve for Gas 1 60015256   37 Cabtyre cord ass’y(3P) 1 61004264  

10 Hose for Jet oxygen 1 60030510 
Except USA 
ST-400,LT-400 

  Cabtyre cord ass’y(3P) 1 61004306 For transformers 

 Hose for Jet oxygen 1 60030509 
USA only 
ST-400,LT-400 

  Cabtyre cord ass’y(3P) 
CEtype 

1 61005386 
For transformers 
KE only 

11 Hose for Jet oxygen 1 60032068 
Except USA 
ST-400 

 38 Metal plug 1 6N100056 3P 

 Hose for Jet oxygen 1 60031229 
USA only 
ST-400 

 39 Cabtyre cord(5M) 1 61004458    

 Hose for Jet oxygen 1 60032069 
Except USA 
ST-700      

  Cabtyre cord(5M) 
CEtype 

1 61005393 KE only    

 Hose for Jet oxygen 1 60032023 
USA only 
ST-700      

 40 Rubber plug 1 60030280  

12 Hose for Preheat oxygen 1 60031230 
Except USA 
ST-400 

 41 Operation panel ass’y 1 61004410 
Except KE,USA 
For 100V    

 Hose for Preheat oxygen 1 60031231 
USA only 
ST-400 

  Operation panel ass’y 1 61004414 
KE,USA 
For 120V    

 Hose for Preheat oxygen 1 60032030 
Except USA 
ST-700      

 42 screw 4 6C520306 SP-3×6 

 Hose for Preheat oxygen 1 60032024 
USA only 
ST-700       43 screw 6 6C510408 SM-4×8 

13 Hose for Gas (Red) 1 60031232 
Except USA 
ST-400      

 46 Screw 2 6C520306 SP-3×6    

 Hose for Gas 1 60031233 
USA only 
ST-400 

 47 Controller 1 69000105  

 Hose for Gas (Orange) (1) 61001819 ST-400       48 Screw 2 6C520310 SP-3×10 

 Hose for Gas (Red) 1 60032031 
Except USA 
ST-700      

 49 Isolation washer 2 60036374 WP-1 

 Hose for Gas 1 60032025 
USA only 
ST-700      

 50 Spacer 2 6R020001 EP-5 

 Hose for Gas (Orange) (1) 61001820 ST-700       51 Screw 1 6C500318 SF-3×18 

14 Screw (SP-5×12) 2 6C520512 
M5×12 

With WS 
 52 Spacer 1 64000042 EM-14 

15 Operation panel 1 60031240   53 Screw 2 6C520305 SP-3×5 

16 4-Direction switch 1 60031244   54 Transformer 1 61000472 
For 
100,120V 

20 Push button switch  1 60031248   55 Bracket 1 61001042  

21 Variable resistor 1 60030745   55 Bracket 1 61001042  

22 Handle 1 60031249 With Screw       

 



MINIMANTISⅡ 

 

 

- 34 - 
 

  10.4   Rail unit 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



MINIMANTISⅡ 

 

 

- 35 - 
 

Rail unit 

ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS  
ITEM 

No. 
PART NAME QTY 

STOCK 
No. 

REMARKS 

1 Rail (ST TYPE) 1 60031262 For 600㎜       

 Rail (ST TYPE) 1 60031263 For 900㎜          

 Rail (LT TYPE) 1 60033094 For 600㎜       

 Rail (LT TYPE) 1 60033095 For 900㎜          

2 Set plate spacer 5 60031259 For 600㎜       

 Set plate spacer 6 60031259 For 900㎜          

3 Set base assembly 1 60032048        

4 Set base 1 60031257        

5 Set shaft  1 60031258        

6 Base plate 1 60031260        

7 Slide base assembly 1 60032049        

8 Slide base 1 60031261        

9 Fixing bolt 1 60031264        

10 Hex socket head screw 10 6C030515 
BC-5×15 

For WF,WS,NH 
      

 Hex socket head screw 12 6C030515 
BC-5×15   

For WF,WS,NH 
      

11 Wing bolt 2 6C111065 BS-10×65        

12 Nut 4 6D010100 NH-10       

13 Washer 2 6D500100 WF-10       

14 Hex socket head screw 2 6C030525 With WS       

15 Hexagon bolt 2 6C011075        

16 Stabilizer 1 60033093 LT Type       

17 Hexagon bolt (LT TYPE) 6  6C010645 With WS,NH       

           

           

           

           

           

           

           

           

           

           

           

 

 


	BHA00B21 10 P28-P29.pdf
	BHA00B21 11 P30-P31.pdf
	BHA00B21 12 P32.pdf
	BHA00B21 13 P33.pdf
	BHA00B21 14 P34-P35.pdf

